1 | 2 I 3 I 4 | 5 | 6 \V/4 7

10 | 11 | 12

Installation of Goals

e Always use the instructions and recommendations provided by the manufacturer when installing
equipment

e The appropriate personal protective equipment (PPE) must be worn at all times. I.E. Hard hat, steel
toe cap boots, gloves, etc.

e When tall and/or heavy equipment is being assembled, it is recommended that scaffolding and/or
heavy lifting equipment is used.
A risk assessment should be carried out if necessary.

e Installation should only be undertaken by, or under the direct supervision of, trained persons with
enough experience and with the adequate assistance for the size of the goal being assembled.

. For spares or assistance please get in contact with MH GOALS Via -
T -01502 711 298
E - Info@mhgoals.com

W - www.mhgoals.com

72,

»

' / 57 ' , v
275 7,,5077.7
; 4"}&{/,/’%{% Z

\"

2 i’_/ '75"' 4
> l{/,/’) ‘e

\"..' .

W
N
\)

XN
‘v
. "« Y
W
\)

‘.
\)
-

\§v ‘{\:’ o
AN
A\

AR
WAL
AN
AW
AN

\}
O\
N M
\/ \\‘

\X
A

WAT 777777777 RN

A
\
-

N
WA

N

\)

-

::\Q=
Q
\X
XN
N
AN DN
AR

N\
W
X
\\

2525270 2
v : &’
A2 |

T\"
. 4

A\
RN
\Y?§g!\P
AN

V&Q\
A

‘\\\1\\

.Qh;
N

— X

\./

AY

y

; \ Y
/ \
; N
: N
4 / / \
/4 /i A
// “."' (N
'
/4 / \
/4

;’1
/4

V777 8

S
"“-."Jh
—h
.....

- T
Y

[ LSS S S S NN

1 VIEW

\(/

? )

VVVVV
VNN \/\

¢
\&

77777777777
Y/ /7 / [/ J [/ /S [/ S S N

©
A

i

MHGOALS

TOGETHER, WE MAKE THE GAME

MH Goals Ltd,
Ellough Industrial Estate,
Beccles, Suffolk,

NR34 7TD

Intructions for
Mini Soccer Goals
SHEET

IIIIIIII

1 OF 10 1

10 | 11 | 12




Crossbar
Mini Soccer Parts List
ITEM Part Number QTY
— Front Knuckle LH Upright RH Upright
1 100mm Ali Crossbar 2
2 100mm Ali LH Upright 2
3 100mm Ali RH Upright 2 )
4 100mm Ali Front Knuckle 2 1
5 Internal Weight Up to 4 ’
6 Top Corner Brace 2 ’
7 Net Support 2 ’
8 Net 1 ’
9 Lift & Lower Evolution Wheel 4 ’
10 Lift & Lower Evolution Spacer Plate 4 49,
11 Joining Plate 4 ii
12 L Bracket 2 ;g
1 ’
T
15 M8 x 20 Hex Head Bolt 24 E’
16 M8 x 25 Coach Bolt 6 Net Support Net
17 M8 x 30 Hex Head Bolt 12
18 M10 x 50 Hex Head Bolt 2
19 M8 Spring Washer 24
20 M8 Plain Washer 18
21 M10 Plain Washer 2
22 M8 Channel Nut 36
23 M8 Nyloc 6
24 M10 Nyloc 2
25 M8 Nut Cap 6
26 M10 Nut Cap 2
%g Joining Plate Net Hook

Net Hook Bag of
Net Hook Key 1
Net Hook Key

L Bracket
M8 x 20 Hex Head Bolt

ot

M8 x 25 Coach Bolt

M8 Spring Washer M8 Nyloc

YSSNSSNSSNN,
/LN
V7 777777777 77)

INNSSSSNNENEN,

-

S
\
M8 x 30 Hex Head Bolt :
i M8 Plain Washer M8 Channel Nut
\ Lift & Lower Evolution
\ .
= Ali Spacer
\
\
\ MHGOALS
. TOGETHER, WE MAKE THE GAME
\: E.T'of;’ﬁ I;::(l’trial Estate,
Beccles, Suffolk,
NR34 7TD
Intructions fo
2 VIEW M10 x 50 Hex Head Bolt M10 Plain Washer M10 Nyloc Coach Bolt Fixing Plate Mini Soccer Goals
Lift & Lower Evolution Spacer Plate 5 OF 10 1

1 | 7 | 3 | 4 | 5 | 6 N 7 | 8 | 9 | 10 | 11 | 12




10 | 11 | 12

Parts Required

Crossbar

| ’ LH Upright RH Upright ‘ ’

=

Step 1 -

Place the crossbar on a flat surface with the channel in
the aluminium facing upwards, followed by a left hand
and right hand upright. These will make up the backbar
and runbacks.

f"

30 VIEW

Internal Weight

Step 2 -

Take the internal weight bars and place them evenly
throughout the goal frame as shown below, with one
weight bar in each runback and 1 into each end of the
backbar.

DETAIL, G
SCALE: 1: 4

33 VIEW

Step 3 -

Place a coach bolt fixing plate over a coach bolt and
slide it into the top corner of the runback. Follow this
with 2 channel nuts into the corner of the runback as
shown in Detail B.

Next Place 6 Channel nuts into the bottom of the
runback as shown in Detail A.

Repeat this for the opposite runback.

Finally place 2 channel nuts into each end of the
backbar.

<
2
e

DETAIL, AQ
SCALE: 1: 4

Parts Required

pm o O

M8 x 25 Coach Bolt M8 Channel Nut Coach Bolt Fixing Plate

DETAIL, B
SCALE: 1: 4

Step 4 -

Move 3 of the channel nuts in the runback to the position shown in Detail D.

Move the other 3 channel nuts in the runback to the position shown in Detail C.

Move the coach bolt and plate into the corner of the runback as shown in Detail E.

Move the channel nuts in the corner of the runback to the edge of the aluminium as shown in
Detail E.

Repeat for the opposite runback.

Move the 2 channel nuts in each end of the backbar
to the edge as shown in Detail F.

DETAIL, C

DETAIL, F
SCALE: 1:4

SCALE: 1: 4

DETAIL, D
SCALE: 1: 4

DETAILL, E

i

MH Goals Ltd,
Ellough Industrial Estate,
Beccles, Suffolk,

NR34 7TD

Intructions for
Mini Soccer Goals
SHEET

IIIIIIII

32 VIEW

3 OF 10 1

31 VIEW | =) | 6

10 | 11 | 12




| 5 | 6 \/ 7 | 8 | 9 | 10 | 11 | 12

Step 5 -

Push the runbacks and backbar together as shown in Details J & H. This is done by lining up the
channel in the top corner of the runback with the flat sections of the extrusion in the backbar, as
marked by points 1-3 in Details AW & AX (AX view has been flipped for clarity purposes.)

DETAIL, H
SCALE: 1: 4

DETAIL, J
SCALE: 1: 4

DETAIL, AW
SCALE: 1:1

DETAIL, AX
SCALE: 1:1

H

N

35 VIEW

36 VIEW

=

Parts Required Step 6 -

g b Q To secure the runbacks to the backbar, place a joining plate over the join so that the join is in the

- M8 x 20 Hex | middle of the plate and moving the channel nuts to line up with the holes in the plate.
Joming Plate Head Bolt  Wather Then place an M8 spring washer over an M8 x 20 hex head bolt, placing the bolt through the joining
plate and screwing into the channel nut below as shown in Detail K.
Once complete, both joins should like Detail L.

B e

EEEEEE WE MAK

MH Goals Ltd,
Ellough Industrial Estate,

Beccles, Suffolk,
NR34 7TD

~” DETALL, K
SCALE: 1:4

Intructions for
Mini Soccer Goals

" DETAIL, L
SCALE: 1: 4

37 VIEW

38 VI EW SHEET =~ | REVISION

4 OF 10 1

1 | 2 | 3 | 4 | 5 | 6 N 7 | 8 | 9 | 10 | 11 | 12




5 I 6 \\/4 7 I 8 I 9 |

10

Parts Required

h@

M8 x 30 M8 Lift & Lower
Hex Head Bolt Plain Washer Evolution Spacer Plate Lift & Lower Evolution

DETAIL, M
SCALE: 1: 4

39 VIEW

Step 7 -

Place a lift and lower evolution spacer plate over each set of 3 channel nuts in the runbacks.
Make sure the channel nuts line up with the holes in the plate.
Place a Lift and Lower Evolution wheel assembly over each of the spacer plates.

Secure the wheel in position as close to the side of the aluminium as possible, do this using M8 plain washers placed over M8 x 30 hex

head bolts, screwing into the channel nuts below. This process can be seen in Details M, N & P.

DETAIL, N
SCALE: 1: 4

DETAIL, P
SCALE: 1: 4

40 VIEW

41 VIEW

DETAIL, R
SCALE: 1: 4

DETAIL, S
SCALE: 1: 4

Parts Required

J e

Front Knuckle M8 Channel Nut

Step 8 -

For this step place 2 more channel nuts
into the bottom end of each runback as
shown in Detail R.

Then take the front knuckles and using the
same method as pushing the runback
together with the backbar, push the front
knuckle into the runback so that it looks
like Detail S.

N2

42 VIEW

i

MH Goals Ltd,

Ellough Industrial Estate,
Beccles, Suffolk,
NR34 7TD

Intructions for
Mini Soccer Goals
SHEET

IIIIIIII

5 OF 10 1

4 | 5 | 6 N 7 | 8 | 9 |

10




Parlts Require2d Step 9 -

Cossbar For this step take the crossbar and place it on a flat surface, followed by a left and right upright.

I Then place 2 channel nuts into the top corner of the uprights as shown in Detail T.
ﬁ LH Upright RH Upright ﬂ Then place a coach bolt fixing plate over a coach bolt and place that followed by 2 channel nuts into the bottom of the uprightsas ||

shown in Detail U, moving to the positions shown in Details X & W.

k o Place another coach bolt fixing plate over a coach bolt and slide that into the crossbar followed by 2 channel nuts as shown in Detalil
T, moving to the position shown in Detail V.
M8 x 25 Coach Bolt M8 channel Nut Coach Bolt Fixing Plate P B

,

W

DETAILL, V

DETAIL, T SCALE: 1:4

SCALE: 1: 4

R | DETAIL, W —
o~ SCALE: 1: 4
DETAIL, X
: SCALE: 1: 4

47 VIEW

DETAIL, U

SCALE: 1: 4 45 VIEW

Parts Required Step 10 - Parts Required

/ Q As before to secure the crossbar to the uprights, push the b Q
b uprights into the crossbar and place a joining plate over the M8 Spring

M8 x 20 Hex M8 Spring - . - . .y = . . M8 x 20 Hex _
Joining Plate Head Bolt washer | JOIN @and securing into position using the M8 spring washers Head Bolt Washer Saracket
and M8 x 20 hex head bolt as shown in Detail Y, so that it
looks like Detail Z when complete. Step 11 -

For this step take the L
brackets and place them over
the 2 channel nuts at the
bottom of the upright.

Secure the bracket into
position using M8 spring

washers and M8 x 20 hex 49 VIEW
. . G
head bolts. As shown in Detail
SCALE L+ 4 AA ending up like Detail AB.
Only do this step finger tight m n
as movement of the L bracket REna s
can help in the next step. Fesrasn e e e
DETAIL’ AB glrosgslisai,trial Estate,
SCALE: 1:4 SCALE: 1:4 Becles, Suffolk H
Intructions for
(> Mini Soccer Goals
48 VIEW 6 ng;T ) lesm

1 | 2 | 3 | 4 | 5 | 6 N\ 7 | 8 | 9 | 10 | 11 | 12




V z |

DETAIL, AC
SCALE: 1: 4

50 VIEW

DETAIL, AE
SCALE: 1: 4

Parts Require

== 0

M8 x 20 Hex M8 Spring
Head Bolt Washer

Step 12 -

With a minimum of two people, lift the uprights and
crossbar assembly from the previous steps and slide it
onto the front knuckle as shown in Detail AC. Adjust
the L bracket so that it sits in the channel of the front
knuckle and runback as shown in Detail AD.

Secure in position using M8 spring washers and M8 x
20 hex head bolts as shown in Detail AE so that it ends
up looking like Detail AF.

AF

51 VIEW

DETAIL, AF
SCALE: 1: 4

MHGOALS

TOGETHER, WE MAKE THE GAME

MH Goals Ltd,

Ellough Industrial Estate,
Beccles, Suffolk,

NR34 7TD

Intructions for
Mini Soccer Goals
SHEET

IIIIIIII

7 OF 10 1




6 \/ 7 | 8

12

DETAIL, AG

)
‘J/ SCALE: 1: 4

]

DETAIL, AH
SCALE: 1:4

54 VIEW

& DETALL, AL
> SCALE: 1: 4

DETAIL, AM
SCALE: 1: 4

Parts Required

AN\

Ali Spacer Net Support
M8
M8 Nyloc Plain Washer M8 Bolt Cap

Step 13 -

Place a square aluminium spacer over the coach
bolts in the corners of the goal as shown in Details
AG & AH.

Then take the net supports and hook the ends
over the coach bolts and flat against the spacers.
Secure using M8 plain washers and M8 nylocs.
Once secure cover the end of the coach bolt using
the M8 Bolt Cap.

this process is shown in Details AJ & AK, AL & AM.

DETAIL, Al
. SCALE:1:4

DETAIL, AK
SCALE: 1: 4 |

55 VIEW

Parts Required

Ali Spacer

Step 14 -

Place an aluminium spacer
over the two coach bolts on
the crossbar as shown in
Detail AN.

DETAIL, AN
SCALE: 1: 4

58 VIEW

MHGOALS

TOGETHER, WE MAKE THE GAME

MH Goals Ltd,

Ellough Industrial Estate,
Beccles, Suffolk,

NR34 7TD

Intructions for

Mini Soccer Goals
SHEET

8 OF 10

IIIIIIII

1 | 2 | 56 VIEW 3 | 4 |

11

12




H

12

1

12

11

10

XA
c ALl .
\PQ.‘-“»\\WNM'»\«WV\
L ALEERALSEX KA
AN XN,

Suffolk,

cles,

TOGETHER, WE MAKE THE GAME

Ellough Industrial Estate,

Bec
Mini Soccer Goals

Intructions for

MH Goals Ltd,
NR34 7TD

9 OF 10

Rz = aeoazny, SN
AEILIIALEALL I AT
ADLISIT YA INF AL I RN
ASIARIE XX AT YAILNET AT MR N

207G VSO IVNE G5, P
AP

AT R I S 2D INLH R KK
AT XN A S AT XS T/ S
AR BN SADEX AT DS
O e A e o eSS
VN NV B aTs Vs @ A A S et e e’y
YAV WA e asanal gl gl gt gt el
pRERER R
93000 st st et et st et et etes
9000 et et et st e u S ufe!
N0 st st et et st et et et e
e e el ety e et e
YRt se s lssigsiyutululyulgely
NIt et et et gt u e e g et e
N0 et et gt et et e et et el
WS040 st igt gt gt et et e et e’
000 st gt gt gt et et e et e
RO P

\

\

60 VIEW

DETAIL, AR
SCALE: 1: 4

Y0000 et et ntat gtigt gt gt o®
QRS S T S
000000 a0 'atig gt gligt g g o v
900 atntat gt gtigl gl gt vt
V080000 et it iatigiigt gt g¥ gt v ‘,
00000t st gt gl gt gt gt gt ¢ |
V090000 et at el igligt gl g ob o>
s e ety OO AT 4
OSSN S/ L2 T 7 7 %
QXX S SN T LET /7777
Y4 ST T 2B T /77777
) SN 7T /7777777
N NT 72T/ 777777777

A
Y0999
/%%oo

\VAVA

A7
ﬁ//ﬂ N /2N 7777777777777 777 «

%Y

‘ (/[ L] [ [ ]/

A (W T 777 777777777777 &

S amsssssessssaassr.
N/, «\

V

11

62 VIEW

10

04
Q D X -
c S &
L — c O © .m 4
. £2 » ©x2 =2L£ g S © 25
< « O O _~o»9 c C Q v O, S
O :: s ogco g= P SeE 28y
5 e &3S a2 = 08 05 q8E
= U
- c = @) Ol i o n - =
: t2y2236 ¢ ca? S92
z >3 9 co @ O o2y Goo2
° : : 6 .<I=9%8%s ©F o H st 238 8¢g
(18]
5 OSS>Scos RY U © o ¥ ° =
(a )]
. c S == 9 L =
) )] o oo V5 S S = v 4 Ql ...mth._ummuegn
| & £ C O o - =] < o
S b o o< 35 c L 9 | A2 Q O_~T O X D=
g O S cCwnoe a3l O X old OT o S G205 E
o | S o O""bO%mu c © IR 8 os>s08s5ce8 3
ol = S kdEPMFV a = a B N o ocoooAaT S o™
O _ OCCcC OV 5899 §c
D“ 8 maDomm . . c ©
- | - 1o e
Ie) (28] fa SrfbA —
) @ o w nOcIOVI&OW
) g - SWD.._L = O
© = (O (-
. Q n - ®))
g o S0 ECE9Q0CcTES-.
) > 3 S C- a5 << V.t
0 T > 59 VU 20 g wng o
: : cEBERT5RE 3
m | 555852888y
5 o CSoovcem2Ooug<
a a©C g ¢ O - c &
Qmm5 cpyaseeszcs2
o Pa S £ . © -
Q. mh&%mewm.an%oMoB
- e =
._Le S -~unogoowmng 8
Lottt poco
7)) © O c C C n C
F OsSshFHHF+5Ss+5s= ok 0O

SCALE: 1: 4

59 VIEW
DETAIL, AS

D|4
Arl
= i
<C
53
O wm

61 VIEW




A
;
:
:
<
E
:
:
:

12

11

1

12

Ll

MH Goals Ltd

Ellough Industrial Estate,
S
Intructions for
Mini Soccer Goals
10 OF 10

PR INER LI YA
3 .\f@r\!’<“»ﬂ><.0ﬁ.>ﬂr\vb«&\~\
R X AT XXX N XA K

P AL LTSN I
;ih&bﬁ»«»«@!&bﬁ\\\»1'.A&\\““ ““‘!V
IO TR IV ar: 7,0 waeeeh
LB TR IV - 08gBgly A

RANAT XN A X LT AT

10

Parts Required

4

Net Hook

65 VIEW

10

%
RAXKS
,,,o,o

%

VLGS ST a W as b gB g B B g B g
5 1&11‘1\‘1&1‘»‘““““‘”%““&%

A S e
S et et utut et uuugese
sttt ta e u s u e |
NN et et et et e e et et utgete

Wt et et et e e e e uisuiguige
Wt s et e geegugeigeigeige
ARt |
el uigelsels
susissiysigeigeigelse
WGy el el ety

Net Hook Key

RS “‘““““

e

99, »!

A
RS S S S 5277 /7794

%

XX

0999

%

\ NN N NN [ ][]
XSS SIS S 77 /77
XX SN2 /77777777777
X X NF /7 /77777777777
XX 2P/ /7 7777777777777
\ 7 /777777777777 7777

NNNNI/ 7777 7777777777777

NNAXT 7777 77777777772
%00 VI 7777 7777777777 72
Y7 777 77777777777 7%

e .

K

so that they are locked in place and now have the wider section at the top

DETAIL, AU
SCALE: 1:3

To do this place the net hook key into the keyed section on the back of the net hook and place the small section on the
bottom of the net hook into the channel in the orientation shown in Detail AT. Notice that the uprights and crossbar

hooks are in a different opientation so that they match the thin section of the groove.

Once the selvedge is in the groove as shown by Detail AV, secure the net in place using the supplied net hooks and net
Then using the key rotate the net hook 90°

hook key.
Repeat this process roughly every 300mm or every 3rd mesh as shown in Detail AU.

almost filling the widest part of the channel as shown in Detail AU.

DETAIL, AV
SCALE: 1:4

DETAIL, AT
SCALE: 1:3

3 \,Nﬂ»w«b<hﬂﬁ‘><b«.‘>ﬂhﬁb§\~\a 7N

CAELL LALLM ALNEL_ DA 2
A AL AT NS
I AT X AT KNI
R AT IALTIE LT G| S X
BN AN AL AT YIRS
RANI XNT AL X LT T IAT ““‘ X

\‘

7 9'e®'e®
\»ﬁ«&ﬂ»«bﬁn‘\»ﬁb«tﬁhﬂ%\»‘““““ﬁ/
RIS AT KNS AN
% \»ﬂ»ﬁﬁ»ﬂ»«!‘»«bﬁiﬁ»‘A@w..\ 5

AR IR S S SN
AEX TN XNALL X LT YA \“\d "“““““‘““”’//

KIANANZR XZN XA IEX ST XN DAY Z AV = WA” 8. % A,
A A X A I S I TR S SO At ity eSS ig gty
§ Tt S e S e ue et el S e Sia Sla Wi Wl |
NSt st st s e e et e e e = e g eigeigalyuiguly
R S L A a e |
Tssssseiulseiseisntes S e et uutsutseias
9900 et et et et s huuegeye = Ve suigeie el uigeigulsgeigsls
90900 et et gt gt gt et e e o YRt s s e iyui et et “““‘ﬂ/
080 sensReReRegee e e S N e et et et e et e e e Gesel
TR ssigsigigigdigeigee 2 e aslas gyl ul el eise st atls
W0 st et et st et et et ule N Tl eutuiaiuiyaiasigsianly
WIS et et et et e e e e’y 0 e e h et e u e et e e e el
WIS et et et et e e et e Ve s e uie el el ulseignigely
NSt gt g tig e at et ut \ et e e e et
YN asiasigtigsigt g g g YR pspeigul uigei ulanigeiasiats
00t et st gt gt gt st et e e ute V000t en % et et et et uuiugugel
Y0 ses e eiaegeguiguigeigety 3::““‘“““““‘ﬂ/
YN e asigsigeigul uiguigeigd et ute NN e as e e e el ulsuligeigels
Y9408 a8 igt gt gt g¥ gt e et et e’ Y 0o etst et et e e e e ugely
Ve s e s Reui e eigeuige’ ./ N e et et et et e e uesese
\NI000 o o e R e R e 8 e Y0t e s eh et e e e e ee” .,/
OSSN L L [ ] ] N sttt et et e et e ,
YOO X ST A \ BigB gl gliagl gl o visss .,
«%000000““““““~ 7777777777777 W 00000000“““‘“‘““““5%
XXX S SITFS 77777 RO
ROSSAET L L L L 7 TG N AXXAKK SIS /777
NSNS AKX ST/ /7 /7 /777777
O a sk s anar N e i,
NI XXX/ /77777777
2 | \ LI LA AL L7777
S e e C N/

11

64 VVTEFW




